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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D2006C

Occupied Bandwidth

Mode FR1 n26 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.48 8.91 13.47 17.88
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.51 451 9.27 9.27 14.14 14.11 18.90 18.95
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.50 4.50 9.27 9.29 14.16 14.09 18.93 18.98
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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e% FCC RADIO TEST REPORT Report No. : FG2D2006C

SPORTON LAB.

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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ssamanas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
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e% FCC RADIO TEST REPORT Report No. : FG2D2006C

SPORTON LAB.

Conducted Band Edge

FR1 n26 / 5MHz / DFT-S OFDM / PI/2 BPSK
Highest Band Edge / 1IRBmax
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n26 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 30.00dBm  Offset 2,10 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 30.00dBm  Offset 2,10 dB

Mode Sweep

6L

2 Result Summay

10:05:25 AM  03/05/2023

B15.000 MHz 823.000 MHz 100.000 kHz 822.13287 MHz -49.52 dBm 36.52 dB
823,000 MHz 824,000 MHz 50.000 kHz 823.98851 MHz -15.86 dBm -2.86 dB
824,000 MHz 829.000 MHz_ 100.000 kHz 824.33716 MHz 19.06 dBm -10.94 dB

Ref Level 3000 dBm  Offset 210 d8 Mode Sweep |
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Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10 48 Mode Sweep

1 Spurious

6L

Count 100/100

RefLevel 30.00dBm  Offset 210 dB

SPURIOUS,_UNE: ABS,

Made Sweep

1 Spurious Emissions

s6L

Count 100/100

2 Result Summar

815.000 MHz 823.000 MHz 100,000 kHz 822.99600 MHz
823,000 MHz 824,000 MHz 50,000 kHz 823.98052 MHz -24.11 dBm
824,000 MHz 829,000 MHz 100,000 kHz 825.88561 MHz 7.06 dBm

10:02:34 AM  03/08/2023

Ready

Uim FRss
Line _SPUROUS_LINE_ABS_0d2 phss SPURJOUS_LINE_ABS_0q2
0 0
i0 10 dB
e are ey \ R Y e o
a . - 0fdBrr -
] L {
10 dBir ' il ‘|
SPURIOUS_LINE | ABS_002 | Il \
4 I Ul K \
J’ i T
30 /(ﬂ 30 dBy
-0 7
Ao Mp -
60 60 dBiny
s
§15.0 Mz 3003 pts 1.4 WHz/ §26.0 Mz || | 844.0 Mz 3003 pis [T

2 Result Summa;

844.000 MHz

£49,000 MHz
850.000 Mz

843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
50.000 kHz
100.000 kHz

844.78172 MHz
849.020 48 MHz
850.174 83 MHz.

6.42 dBm
-27.21 dBm
-41.38 dBm

10:40:51 AM 03/09/2023

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A6 - 15 of 29



e% FCC RADIO TEST REPORT Report No. : FG2D2006C

SPORTON LAB.

FR1 n26 / 5MHz / DFT-S OFDM / 64QAM
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO

e W -
Ref Level 30.00 dBm  Offset 2,10 d8 Mode Sweep SGL Ref Level 30.00d8m Offset 2.10dB Maode Sweep S6L
Count 100/100 Count 100/100
1 Spurious 1 Spu: Emissions
Lim PRSS SPURIOUS UINE: ABS_002
Line _SPURJOUS_LIN Phss Line _SPUR{OUS_LINE_ABS_0q2
b ~ B
Al
10 10 dBm
T
Il
] | 0 dBor
||
I
o
i 1 8
/
/ L
30 |l 30 dBor
40 L
. i
itad T
el A
A Iht Al A A M SN
&0 - |l L Xa T N S | WA AT et
S LA R T W RS BV SSIPPRE N
BIS.0MHz - 3003 pts. 1.4 MHz/ 829.0 MH: || [844.0 MHz 3003 pts 16 W] 860.0 MHz
2 Result Summar 2 Result Summa
815,000 Mz 821.000 Mtz 100,000 kitz 822.78821 MHz -49.58 dBm -36.58 dB 824000 Mz 19,000 Mtz 00,000 kits 818,657 84 MHz 18.38 dBm 162 4B
823.000 Mz 824000 MHz 50.000 kiiz 823.38951 MHz -15.84dBm -2.84 db 849,000 MHz 850000 MHz 50,000 kite 849,006 49 MHz 17.74 dBm -4.74 B
524,000 MiH: 825,000 MHz 100,000 kHz 824.31718 MHz 19.20 dBm -10.80 B 250,000 M1t 200,000 it 100000 k1 $50.02498 MH2 5334 GBm 353448
resoy B fesy (N e
10:41:19 AN 03/09/2023

10:21:05 AM 03/05/2023

Lowest Band Edge / Full RB Highest Band Edge / Full RB

s6L

ctrur
Count 100/100

Mode Sweep saL RefLevel 30,00 dBm  Offset 21008 Mode Sweep
Count 100/100
1 Spurious Emissions

Ref Level 3000 dBm  Offset 2.10 dB
1 Spuriou:
Limi PRSS SPURIOUS_UINE: ABS.
Line _SPURJOUS_LINE_ABS_062 phss  ZSPURJOUS_LINE_ABS_0d2
20 0
10
AL i, WAL et oA A,
! ] | (7
|
10 dBm | |
4 ! Ul il
T iy
J.. |
30 . 30 dBr T L’l\
F.
40 (’
P \“M A
SRV VA n i
TN T T Lo I et A,
= v =
&0 60 dBr
e St P NPPPRP
Bi5.0MHz B 3003 pts. 1.4 MHz/ 829.0 MH: || [543.0 Mnz 3003 pis 1.6 MHz/ 860.0 MHz
2 Result Summa 2 Rasult Summa
815000 MHz 823,000 MHz 100,000 kHz 822.31668 MHz ~40.84 dBm -31.84dB 844,000 MHz 845,000 MHz 100,000 kHz 845,261 24 MHz 6.65 dBm
823,000 Mz 824000 MHz 50,000 kHz £23.99950 MHz -28.91 dBm 15.91 dB 849,000 MHz 850,000 MHz 50,000 kHz 845.00250 MHz 2843 dBm
824.000 Mz 825,000 MHz 100,000 kiiz 2760050 Mz 6.33 dBm L67 850000 MHz 860,000 MHz 100.000 ke 850.804 20 MHz -44.26 dBm
T | N - 00T
10:41:01 AN 03/0%/2023

10:21:51 AM  03/08/2023

Page Number 1 A6 - 16 of 29

TEL : 886-3-327-3456
FAX . 886-3-328-4978



e% FCC RADIO TEST REPORT Report No. : FG2D2006C

SPORTON LAB.
FR1 n26 / 5MHz / DFT-S OFDM / 256QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax
Ref Level 30,00 dBm  Offset 2,10 d8. Mode Sweep SGL Ref Level 30.00 dBm Offset 2,10 dB Mode Sweep SGL
Count 100/100 Count 100/100
1 Spuriou: 1 Spu Emissions
Limi PRsS SPURIOUS UINE ‘-‘\Rﬁ 002
0 20
n A
10 T 10 dBm T
0 0 dBm- ‘l *
J
i
I}
" {
-30 30 dBrr- w’
a0 N T LI
L 1
[ a Y f T w\n i
<0 / L W) - I YAV e
iy PV PRI S N e Ak S PP PNRPEPY SEPRPY
815.0 MHz ' 3003 pts 1.4 MbHa/ £29.0MHa || (5430 Mz 3003 pis 1.6 MHa/ 850.0 MHz
2 Result Summar 2 Result Summar
815.000 MHz 823,000 MHz 100,000 kHz 819.911 09 MHz -49.59 dBm -36.59 dB 844.000 Mz 849.000 MHz 100.000 kHz 848,657 84 MHz 15.73 dBm -14.27 dB
e S o 2033715 1543 dbm 4558 cb e e e e Eri nd
weers R . fesdy (N 5 e
10:36:49 AM  03/09/2023 10:52:58 AM  03/09/2023
Lowest Band Edge / Full RB Highest Band Edge / Full RB
. a

Multiv Spectru - VMul
Mode Sweep saL RefLevel 30,00 dBm  Offset 21008 Mode Sweep
Count 100/100 Count 100/100
1 Spurious Emissions

Ref Level 3000 dBm  Offset 2.10.d8
1 Spuriou
Limi PRSS SPURIOUS_UINE: ABS.
Line _SPURJOUS_LINE_ABS_062 phss HOUS_LINE_xs_od2
20 0
10 10 dBm
PR PRPASOTEN NI g e Py i s
a / e g _ﬂ\l oA A -\\..\\_ |
|
10 dBe T ‘|
SPURIOUS_LINE | ABS_002 J i i
I Ul
, 5 || [0 <o I
I ‘ i
30 ! 30 dBr T ll,\
Iy
™ fl h
. o . Nl
PN STV ol Y - n MR T -
&0 60 dBnr 1 T
R EAPERI RS VA S
§15.0 MHz 3003 pts 1.4 M/ £25.0MHz || | 5440 Mz 3003 pis 16 MHa/  850.0 MiHs
2 Result Summa 2 Result Summa
815000 MHz 823,000 MHz 100,000 kHz 822.83616 MHz ~46.78 dBm -33.78 dB 844,000 MHz 845,000 MHz 100,000 kHz 845,093 41 MHz 3.65 dBm
823,000 MHz 824,000 MHz 50,000 kitz 823.98252 MHz -28.88 dBm -15.88 dB 849,000 MHz 850,000 MHz 50,000 kHiz $19.00250 MHz 3016 dBm
524,000 MHz 829.000 MHz 100000 kiz 826.07542 MHz 4.12 dBm -25.88 dB 850,000 Mt 860,000 Wi 100,000 ke 850,264 74 MHz 1636 dBm
ey N 5 ey . 5 D00
10:53:12 AN 03/0%/2023

10:36:21 AM  03/08/2023

Page Number 1 A6 - 17 of 29

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

Mode Sweep

SGL
Count 100/100

RefLevel 30.00dBm  Offset 2,10 dB

Mode Sweep

6L

Count 100/100

10:37:18 AM 03/05/2023

T
Limit Check PRSS SPURIOUS UINE- ABS_002
Line _SPURJOUS_UINE_ABS_0G2 s Line _SPURJOUS_LINE_ABS. 002
20 20
10 10 dBm
N || I el F e,
0 OjdB- :
IR
| L
10 | T T
SPURIOUS_LINE_| i !
-20 dBm ‘l 120 dir
30 ['X" 30 dBn
-40
i
& 60 dBrm .
PNV VPN AP

§15.0 MHz 3003 pts 1.4 M/ £25.0MHz || | 5440 Mz 003 pis . e/ [T
2 Result Summar 2 Result Summa

815,000 MH: 823,000 M 100,000 ki 82293207 MHz 41.93 dBm -28.93 0B 344,000 Mz 49,000 Mtz 100.000 kHz 84549600 MHz 510 dBm 2090 dB

823,000 Mz 824000 Wiz 50,000 kit 82398851 MHz +26.36 dBm 133648 849000 MHz 850,000 MHz 50,000 khHz 849.00549 MHz -27.50 dBm 1450 dB

824,000 MHz 529,000 MHz 100,000 kitz 82739910 MHz 5.16 dBm 2484 d He0.000 Mits 800000 Mite 100,000 k1 50,0041 M 4205 dbm 3905 dB

T fedy NN S
10:53:42 AM 03/05/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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e% FCC RADIO TEST REPORT Report No. : FG2D2006C

SPORTON LAB.

FR1 n26 / 10MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge Highest Band Edge

-

s RefLevel 30,00 dim  OMset 2,10 dB Mode Sween

Ref Level 30.00 dBm  Offset 2,10 d8 Mode Sweep
Count 100/100 Count 100/100
1 Spuiou i
Limit ChecY FRss SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 phss Line _SPURIOUS_LINE_ABS_0d2
0 20
10
AT A AN AN A i A e,
0 e }
I T
|
| 1 |
10 | ! E
1l | ! |
-20d8m } - i foe :
i L J \
)
30 j W 30 dB -
-40 o ~ 1
P pern i Sy, ! VTR _poar [ %’u W
L/ Pl TNy o/ U
& 60 B
e e PPN AN Pt
Bi5.0MHz B 3003 pts. 1.8 MHz/ 834.0 MHz || [535.0 Mz B 3003 pis 2.1 MHa/ T B60.0 MMz

2 Result Summay 2 Result Summa;

815.000 MHz 823.000 MHz 100.000 kHz 820.43057 MHz -37.35 dBm 839.000 MHz 849,000 MHz 100,000 kHz 841.53247 MHz 5.18 dBm
823,000 MHz 824000 MHz 100,000 kttz 823.97053 MHz -26.25 dBm 649,000 Mtz 850,000 Mtz 100.000 kHz 849,066 43 MHz -38.70 dBm
824,000 MHz 834,000 MHz 100,000 kiz 827.11189 MHz 5.36 dBm 850,000 Mtz 860,000 Miiz 100,000 kHz 850.244.76 MHz 39.14 dBm

fety

10:55:55 AM  03/05/2023 10:59:37 AM 03/09/2023

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 30.00 dBm Offset 2.10 d8. Mode Sweep SGL RefLevel 30.00dBm  Offset 210 dB Made Sweep 6L
Count 100/100

Count 100/100
1 purous Emuion:

Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 Phss Line “SPURJOUS_LINE_ABS_0q2
20 20
10 10 dbm
ARAR A = A, LA A AR e A A AP o
0 : - ofdby
| | !

10 - i
SPURIOUS_UINE_ABS_002 | | | I
20 dBm: T T T ) .I . T

i |
30 ]| [0 em Hr
"myr haA W M Sy
I sl s M,
! \

|
Mo,
E ",
60 60 dBr T =
g EYSIV RN PRV VRS

815.0 MHz. 3003 pes 9 MHz/ 834.0 MHz 839.0 MHz - 3003 pts 1 MHz/ . B60.0 MHz

2 Result Summar 2 Result Summa:

33.000 Mz 843.000 Mz 100.000 kHz 844.07992 MHz 4.26 dBm -25.74.dB

815.000 MHz 823.000 MHz 100,000 kHz LS -37.73 dBm
823,000 Mz 824,000 MHz 100,000 Kz 823.96454 MHz -25.51 dBm 849,000 MHz 850,000 MHz 100,000 kiz $49.03047 MHz .3433 dBm 213348
£24.000 MHz B34.000 MHz 100.000 kiz 83005894 Mz 492 dBm 850.000 MHz 850000 Mz 100.000 kHz 85027473 MHz -39.07 dBm -26.07 dB

. S

10:55:36 AM  03/05/2023 10:59:27 AM  03/09/2023

TEL : 886-3-327-3456 Page Number 1 A6 - 19 of 29
FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30.00 dBm  Offsét 2,10 d8. Mode Sweep

s RefLevel 30,00 dim  OMset 2,10 dB Mode Sween

saL

Count 100/100 Count 100/100
1 Spuraus Eris

Limit Chee¥ P SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
A Ve ks /T A P et AW
o s AN \ ia o W
[ | I
! \ | \
o 1 T - 1
l I | I
-20d8m } + -+ | 20 db |
[ | { \
30 / |30 e . 5
MJ - R

048 e v,
SR AUV ST B o
0 60 B u
Bi5.0MHz B 3003 pts. 1.8 MHz/ 834.0 MHz || [535.0 Mz 3003 pis 2.1 MHa/ T B60.0 MMz
2 Result Summa

2 Result Summa;

815,000 MHz 823,000 Mtz 100000 kHz 822.93207 MHz ~38.90 dBm -25.90 dB 835,000 MHz 815,000 MHz 100.000 kHz 841,302 66 MHz 3.48 dBm 26,52 dB
823.000 Mtz 824000 MHz 100000 kfiz 823.96953 MHz -25.67 dBm -12.67 dB 849,000 Mtz 850000 Mz 100.000 kitz 849.00350 MHz -35.23 dBm -223d8
824000 Mz 834,000 Mz 100,000 ki 832.04695 MHz 426 dBm -25.74 dB

850.000 MHz 860.000 MHz 100.000 kHz 85011489 MHz -40.28 dBm -27.28 dB
Resdy (N 5

10:55:24 AM 03/05/2023 10:59:17 AM  03/09/2023

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM / Full RB
Lowest Band Edge Highest Band Edge

oL RefLevel 30.00dBm  Offset 210 dB Made Sweep

s6L
Count 100/100 Count 100/100
1 Spurious Emisions
Limit Cheed PSS SPURIOUS,_UUNE. ABS_0D.
Line _SPUR|QUS_LINE_ABS_0g2 PSS SPURJOUS_LINE_ABS_0g2
0 0
i0
. e s
o o T ay
! |
! !
10
SPURIOUS_LINE_ABS_002 [ | | |
20 dBm- - - : ‘I 20 dy
30 I T 30 dBy
.uld M
Evv
e Y. W e & e P
Il e LY. VLR hr,
ey
&0 60 dBnr
T sl AP RIN
815.0 MHz 3003 pt= 3 MHz/ 830.0 Mz || | 535.0 Mz - 3003 ps T Wbz T
2 Result Summar

2 Result Summa;

815,000 MHz 823.000 Mz 100,000 kb 822.18881 MHz -40.95 dBm -27.95 dB 839.000 Mz 849,000 Mz 100.000 kifz 845,285 71 MHz 3,62 dBm 2638 dB
823,000 MHz 824.000 MHz 100,000 ktiz 823.94555 MHz -26.09 dBm -13.09d8 849,000 MHz 850,000 MHz 100.000 kHz 849.17832 MHz -37.75 dBm -24.75 dB
B24.000 Mz 834,000 MHz 100,000 kiz 825.26374 MHz 3.24 dBm -26.76 dB 250,000 M 260,000 M 100000 11t 85010490 MHz 30,92 dBm 279248

. S

10:55:13 AM  03/05/2023 10:59:03 AM  03/09/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG2D2006C

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 0B Mode Sweep saL Ref Level 3000 dBm  Offset 2,108 Made Sweep saL
Count 100/100 Count 100/100
==
Limit Cheei P SPURIOUS UNE-ABS_002
Line _SPURJOUS_UINE_485_0d2 Line _SPURIOUS_LINE_ABS_0d2
» B
10 10 dbim
0 - . [T YSRGS UV DU SNV W
f \ { ™
| A |
T T
| |
i | il
' 1 20 ds
/ N \
0 j L 30 dBnr t
a0 I '-I
RO, e [ oy e O
L
50 50 dBr e
T,V WSS IR T
815.0 MHz 3003 pis 1.8 Miz/ 30,0t || (g38.0 MMz 003 pis FRLC ST
2 Result Summa

2 Result Summa;

815,000 Mz 821.000 Mtz 100,000 kitz 820.7053 MHz -45.63 dBm -3263 dB 839,000 Mz 19,000 Mtz 00,000 kits '805.308.69 MHz 1.22 dBm 2578 dB
823.000 Mz 824000 MHz 100,000 kHz 823.95355 MHz 2966 849.000 MHz 850000 MHz 100.000 kite 849,03247 MHz 41.15 dBm 2815 dB
B24.000 Mtz 534,000 MHz 100,000 kiie B520.20975 Miix 1.2 B50.000 Wiz B60.000 Wiz 100.000 kitz 850,384 62 MHz 4572 dBm 327248
Read Ready Eananin| %
10:55:03 MM 03/05/2023 20:50:92 M 03/09/2023
e - 552 0 ]
Ref Level 3000 dBm  Offset 2,108 Mode Sweep saL Ref Level 3000 dBm  Offset 2.10.8 Made Sweep saL
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJGUS_UINE_ABS_od2 Phss SPURIOUS_LINE_ABS_od2
20 20
10 10 dBm
Y (SSVPV) PSSV, WVSUIV.EN SVEVE-Sp ISVENVSNEL || Py INIEVON REGRGRNUN EIRURIPIN PSSV D
\ |
10 r ]
i
SPURIOUS._LINE_ ABS_002 | |
20 dm || poas +
| { \
!
30 w‘{’ H 30 dBr ‘\
40 g M.
PSR PP IS BN P e —
.
1
0 60 dBo o
815.0 MHe 3003 pts 9 M/ 833.0 MH: | [ £39.0 MHz 3003 pts 1 MHz/ B60.0 Mz
2 Result Summa 2 Result Summa
£15.000 MHz 823.000 MHz 100,000 kHz - 839,000 MHz 849.000 MHz 100,000 kHz 840,373 63 MHz 1.91 dBm
821,000 Mite 824,000 Mz 100000 kfiz 823.99950 MHz 829.000 MHz 850000 MHz 100.000 kiz 849,05045 MHz -29.00 dBm 00 dB
824.000 Mz 834,000 MHz 100000 kiz 829.70929 Mz 234 dBm 850000 Mz 860,000 MHz 100.000 kiz 850.18482 MHz -40.05 dBm -27.05 dB
Rea Ready pninanini| s
10:54:45 AM 03/05/2023 10:58:23 AN 03/08/2023

TEL : 886-3-327-3456

FAX . 886-3-328

-4978

Page Number

1 A6 - 21 of 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n26 / 15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.10d8 Mode Sweep sGL
Caunt 100/100

1 Spurious Emissions

6L

Count 100/100

RefLevel 30.00dBm  Offset 2,10 dB Mode Sweep

s Emis:

2 Result Summay

815.000 MHz
823,000 MHz
824.000 MHz

823.000 MHz
824,000 MHz
839,000 MHz

100,000 kHz
200,000 kHz
100,000 kHz

82267632 MHz
823.98751 MHz
836.87962 MHz

11:00:23 AM  03/05/2023

5
Limit ChecY 2 SPURIOUS UNE-ABS 002
Line _SPURJouS_ LN P Line _SPUR{OUS_LINE_ABS_0q2
0 20
10 10 dBm
LA A s P e A s it A P N Ny sl P

o [ g v A A v s ofn N — Ay .

| i ! I

| | |

|

| ‘ l

; ! . ‘

)| 1 |

I ‘ \
30 ey 30 dBnr A

Y
Y
0 YD ok [ECEr——.
T el
v .
£ 60 dBiny
R ik e e

§15.0 Mz 3003 pts 2.4 Wkz/ §39.0 Mz || | §34.0 Mz 3003 pis 2.6 MHa/ XL

2 Result Summa;

834,000 MHz 849,000 MHz 100,000 kHz 836.03047 MHz 4.19 dBm -25.81 dB
849.000 MHz 850.000 MHz 200,000 kHz 849.678 82 MHz -34.60 dBm -21.60 dB
850.000 MHz 860.000 MHz 100.000 kHz 850,064 94 MHz -40.72 dBm -21.72dB
Resdy (N s
11:03:34 AM 03/09/2023

FR1 n26 / 15MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

RefLevel 30.00dBm  Offset 210 dB

Ref Level 3000 dBm  Offset 2.10 8 Mode Sweep saL Mode Sween s6L
Count 100/100 Count 100/100
1 Spurious Emisions
Limit Cheed PSS SPURIOUS,_UUNE. ABS_0D.
Line _SPUR|QUS_LINE_ABS_0g2 s SPURJOUS_LINE_ABS_0d2
0 0
i0 10 dBen
o e, e ofiA o e R
| | ‘
10 9
SPURIOUS_LINE_ABS_002 | |
20 dBm B !
i I b
30 130 dBr 0
ool e
ot
a0
et g
e A e g AN
& 60 dBnr -
RRtanCUBN VAP
815.0 MHz 3003 pt= A MHz/ 839.0 Mz || | 534.0 Mz 3003 pts 5 Wi CTT

2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 822.956 04 MHz -37.27 dBm -24.27 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.97952 MHz -24.13 dBm -11.13 dB
824,000 MHz 839.000 MHz 100.000 kHz £32.90859 MHz 3.24 dBm -26.76 dB

fecy o

11:00:36 AM  03/08/2023

2 Result Summa;

834.000 MHz
£49,000 MHz
850.000 Mz

843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

837.15435 MHz
849.20529 MHz
850.074 93 MHz

3.50 dBm
-31.81 dBm
-36.69 dBm

Ready

11:03:43 AN 03/09/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n26 / 15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 3000 dBm  Offset 2.10 8 Mode Sweep saL RefLevel 30,00 dim  Ofset 21048 Mode Sween saL
Count 100/100 Count 100/100
1 Spuraus Eris
Limit Chec FRss SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 phss Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
o TNV PP W d e [ T AN PRI, SUEUNG P V. et ot e
| | I \
10 - }
SPURIOUS_LINE | J | | |
-20d8m } + : 20 d :
\ i \
J \ .
30 30 dBnr +
o = -
e RSV
Pt P ) o
b
& 60 dBr . e
M oot Ao e
§15.0MH: ) 3003 pis 2.4 Mia/ 839.0 M | [ [ 533.0 MHz - 3003 pts 26 Wb/ " 550.0 MHa

2 Result Summay

2 Result Summa;

B15.000 MHz 823,000 MHz 100.000 kHz 82291608 MHz -39.96 dBm 834.000 MHz 849.000 MHz 100.000 kHz 835.266 23 MHz 2.57 dBm -21.43 dB
823,000 MHz 524,000 MHz 200,000 kHz 823.38851 MHz -24.53 dBm 649,000 Mz 650,000 Mtz 200000 kiHz 849.15834 MHz -33.21 dBm -20.21 dB
824,000 MHz 839.000 MHz 100.000 kHz 829.14735 MHz 2.54 dBm 850,000 MHz 860,000 MHz 100,000 kHz 850.005 00 MHz -39.87 dBm -26.87 dB

Resdy (N 5

11:00:47 AM 03/05/2023 11:03:53 AM 03/09/2023

FR1 n26 / 15MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 3000 d8m  Offset 2,10 d8 Mode Sweep sa RefLevel 30.00d8m  Offset 2.10 dB Mode Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Limit Cheed PSS SPURIOUS,_UUNE. ABS_0D.
Line _SPUR|QUS_LINE_ABS_0g2 PSS Uine SPUR{OUS_LINE_ABS_0q2
0 0
i0 10 dBen
0 e o SUNIEN X o [T OV RPL DS ST NPVPI ESNASNPI IWPRV SV S
| | I |
10 - E !
SPURIOUS_LINE_ ABS_002 | | | |
20 dBm: - - 4 1 B
| il 1

30 '; ¥ 30 dBy
-0 J -

PNITL 2TVt Ly e

&0 60 dBor =
NN e

SISOMH ' 3003 pts A MHz/ £39.0MHz || 83,0 MHz ) 3003 pts .6 MHz/ _ BG0.0MHz

2 Result Summar

2 Result Summa;

815.000 MHz 823.000 MHz 100000 kHz 82287612 MHz -11.73 dém -24.73cB 834.000 Mz 849.000 MHz 100,000 kHz 83892258 MHz 2.16 dBm -27.84.dB
823,000 MHz 824,000 MHz 200000 ktz 823.99151 MHz -26.24 dBm -13.24 dB 849,000 MHz 850,000 MHz 200000 kHz 819.27323 MHz 3063 dBm 2163 dB
824000 MHz 839.000 MHz 100000 kiz 83268382 MHz 1.63 dBm -2837 dB 850000 M1t 860,000 M1t 100,000 ks $50.344 66 MHz 3025 dBm 372548

resty o He=e fesy =7

11:01:00 AM  03/05/2023 11:04:03 AN 03/09/2023

TEL : 886-3-327-3456 Page Number 1 A6 - 23 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG2D2006C

FR1 n26 / 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

11:01:20 AM 03/05/2023

815,000 MHz 823,000 MHz 100,000 kitz 822.98002 MHz -45.79 dBm -32.79 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.98052 MHz -28.91 dBm -15.91 dB
824.000 MHz 535,000 MHz 100.000 kHz 824.95155 MHz 0.02 dBm -20.98 dB

Mode Sweep saL RefLevel 30,00 dim  Ofset 21048 Mode Sween saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Check P SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS o2 Line _SPURIOUS_LINE_xg5_oq2
20 0
10 10 dBm
o Y N =N 7 B Ve e AL ey (e vy
| " | |
[ i |
| | |
| (1
I | J
0 n T 30 dBnr 4
Jql i
a0 i .
Iy o - W]
Sl e e vy
i
e,
£ 60 dBny A
R TSR I
§15.0 MHz 3003 ps 24 MHz/ §39.0 Mz || | 534.0 Mia 3003 pis 26 WMHa/ 60,0 Wik
2 Result Summa

2 Result Summa;

834,000 MHz 849,000 MHz 100,000 kHz 84114036 MHz -0.23 dBm -30.23 dB
849.000 MHz 850.000 MHz 200,000 kHz 849.74575 MHz -40.47 dBm -27.47 dB
850.000 MHz 860.000 MHz 100.000 kHz 850.154 85 MHz -44.90 dBm -31.90 dB
Resdy (N s
11:06:02 AM  03/09/2023

FR1 n26 / 15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 2.10 d8.

Mode Sweep

SGL

Count 100/100

RefLevel 30.00dBm  Offset 210 dB

Made Sweep

seL
Count 100/100
1 Spurious Emissions

Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJGUS_LINE_ABS 02 Phss SPURJOUS_LINE_A8S_0q2
20 20
10 10 dBm
a : - - — [ |0 g e
= ‘ ' 7 )
| (! |
10 . E t
SPURIOUS_LINE | ABS_002 | | |
20 dBm- i 0|1 |
! Kl ‘
30 " 30 dB \“K‘
40 ™ e
W
ot o
B S e ath il o
0 60 dBor e
et f -
815.0 MHz. 3003 pes A4 MHz/ 839.0 MHz 834.0 MHz 3003 pts 6 MHz/ B60.0 MHz
2 Result Summal

11:01:40 AM  03/08/2023

215,000 MHz 823000 MHz 100,000 kHz 822.73227 MHz -38.80 dBm -25.80 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.98751 MHz -26.95 dBm -13.95 dB
824,000 MHz £39.000 MHz. 100.000 kHz 826.46503 MHz 0.67 dBm -29.33 dB

oy B 5000

2 Result Summa;

834.000 MHz
£49,000 MHz
850.000 Mz

843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

836.20026 MHz
849.004 50 MHz
850.104 90 MHz.

0.55 dBm
-26.27 dBm
-38.24 dBm

11:06:33 AN 03/09/2023

Ready

-29.45dB
-13.27d8
-25.24 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n26 / 20MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

Ref Level 30.00dBm  Offset 2,10 dB Made Sweep set

Mode Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Cheel Phss SPURIOLIS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 Line _SPURIOUS _LINE_ABS_0d2
b B
10 10 dBm
. P e SV, T SECt PN PN - PR LTI oYL PV S -
) h 1
| ‘ \ |
10 i . E
L |
-20 dBm: + + t L 20 d
| | /
30 f | 130 dBm: Y
wd LAl v
40 s LR - ‘ A
A TN i oy
) T o
T Yo
.
50 60 dBr - T
hana WL USPRRR RN
S15.0MHz 3003 pix 2.9 Mia/ 5400tz || (G380 miHe 003 pis ERLT) 60,0 Mz

2 Result Summay

#15.000 MHz 823.000 MHz 100,000 kiz 82248452 MHz -38.41 dBm -25.41 dB
823,000 MHz B24.000 MHz 200,000 kHz 823.99950 MHz -29.61 dBm -16.61 dB
824.000 MHz B44.000 MHz 100.000 kHz £30.403 60 MHz 2.79 dBm -27.21 dB

11:08:45 AM  03/05/2023

2 Result Summa;

829,000 MHz 849,000 MHz 100000 kHz 834.644 36 MHz

849.000 MHz 850.000 MHz 200,000 kHz 849.67283 MHz

850,000 Mz 860.000 Mz 100.000 kHz 850.484 52 MH2
11:13:05 aM 03/09/2023

FR1 n26 / 20MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,108 Mode Sweep saL RefLevel 30.00d8m  Offset 2,10 dB Mode Sweep seL
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_0q2

20 20

10 10 dBm

0 = --‘\ = = T s e T

| 1
!

10 T T B

SPURIOUS_LINE_ABS 002 | | |

20 dBm: - - i 1 B

| \
30 ILOHBM i
K m_"h\l
e s e i
P Mt
N,
60 60 dBrm- \\,\’ .
R P e

815.0 MHz. 3003 pes 9 MHz/ 844.0 MHz 829.0 MHz 3003 pts .1 MHz/ 860.0 MHz

2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 822.70030 MHz -34.41 dBm -21.41 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.944 56 MHz -26.86 dBm -13.86 dB
B24.000 MHz £44.000 MHz. 100.000 kHz 831.003 00 MHz 1.78 dBm -28.22 dB

11:08:26 AM  03/08/2023

2 Result Summa;

829.000 MHz

843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

833.22577 MHz
849.10939 MHz
850.544 46 MHz.

2.44 dBm
-32.25 dBm
-38.41 dBm

-21.56 B
-19.25d8
-25.41 dB

£49,000 MHz
850.000 Mz

Ready

11:12:85 AM  03/09/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n26 / 20MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

2 Result Summay

Mode Sweep SGL Ref Level 30.00dBm  Offset 2.10dB Maode Sweep SGL
Count 100/100 Count 100/100
1 Spuraus Eris
Limit Chee¥ P SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
0 T <t = & e T ) L e T o v Sy s vy
| | | .‘
10 i T 7
£ |
20 dBm } + } { boa
30 wn . 30 dBm \l
o h .
40 AT ‘MM'-‘
g At et
il \Yn
& 60 dBr S
PN EUCRR—
§15.0 MHz 3003 pts 2.8 MHz/ $44.0 WHz || [529.0 Mz 003 pis 31 ke [T

2 Result Summa;

815.000 MHz 823,000 Mz 100000 ki 822.90809 MHz -36.09 dBm -23.09 dB 29000 Meie 215000 Wi 00,000 £ SIS 41330 Tl e 2880
823000 Mtz 824000 Wiz 200000 kHz 823.95155 MHz -28.74 dBm 1574 dB 849,000 MHz 850,000 Mz 200,000 kite 84914036 MHz -33.79 dBm 2079 d8
AL £44000 Wiz 100,000 kite B32.85114 MHz 1.58 dBm 288 850,000 Mtz 860,000 Mtz 100.000 iz 85029471 MHz 40.77 dBm 27.77 d8
[T ey
11:08:17 AM  03/08/2023 11:12:45 AM 03/09/2023
e - l ]
RefLevel 000 dBm  Offset 21048 Mode Sweep sa RefLevel 3000 ddm  Offet 21048 Made Sweep saL
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
a e T N T P A, L e e e e ey v e
| | | |
10 : A A
SPURIOUS_LINE_ABS 002 | | |
-20dBm 1 1 [
\ )
30 T 30 dBor I
e Y \
a0 B \ | l‘“‘i,
e AL
R e
A W,
&0 60 dBm e T
TP PSRRI
815.0 MHz. 3003 pes 9 MHz/ 844.0 MHz 829.0 MHz 3003 pts .1 MHz/ B60.0 MHz

2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 822.88412 MHz -37.98 dBm -24.98 dB
823,000 MHz B24.000 MHz 200,000 kHz 823.96853 MHz -28.97 dBm -15.97 dB
824,000 MHz 844,000 MHz 100.000 kHz £31.08292 MHz 0.29 dBm -29.71 dB

¥ onm

11:08:09 AM  03/08/2023

2 Result Summa;

829.000 MHz
£49,000 MHz
850.000 Mz

843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

835.423 58 MHz
849.000 50 MHz
850.464 54 MHz.

0.41 dBm
-36.72 dBm
-41.38 dBm

Ready

11:12:36 AN 03/08/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n26 / 20MHz / DFT-s-

OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

RefLevel 30.00dBm  Offset 21048 set

Mode Sweep saL Made Sweep

Count 100/100 Count 100/100

D Sosiol EAL
Limit Cheel Phss SPURIOLIS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 Line _SPURIOUS _LINE_ABS_0d2
b B
10 10 dBm
o 0 dBr
R 1 [t s
10 ! E d
3l | | |
20 dBm : 1 | : o
{ |
30 B0 dBr-
Ji \ ! ]
ly
a0 - L
e i o
P e s T
£ 60 dBry .
Mo ot

S15.0MHz 3003 pix 2.9 Mia/ 5400tz || (G380 miHe FeTTS ST ST

2 Result Summay

#15.000 MHz 823.000 MHz 100,000 kiz 822,780 22 MHz -42.55 dBm -29.55 dB
823,000 MHz B24.000 MHz 200,000 kHz 823.97453 MHz -33.38 dBm -20.38 dB
824.000 MHz B44.000 MHz 100.000 kHz 835.67832 MHz -1.61 dBm -31.61 dB

11:07:47 AM 03/05/2023

2 Result Summa;

£29.000 MHz 849,000 MHz 100000 kHz 834.044 96 MHz -1.57 dBm -31.57 d8
849.000 MHz 850.000 MHz 200,000 kHz 849.17532 MHz -41.49 dBm -28.49 dB
850,000 Mz 860.000 Mz 100.000 kHz 850,554 45 MHz -45.72 dBm -32.72d8
Resdy
11:12:24 AN 03/09/2023

FR1 n26 / 20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.10 48 Mode Sweep saL RefLevel 30,00 dBm  Offset 21008 Mode Sweep seL
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURIOUS_LINE_ABS_0g2 PRSS SPURIOUS_LINE_ABS_0q2

20 20

10 10 dbm

o v R —| o g YT} V=P Y= VoY, Py ewre gy RNy -

! LI

10 ‘ A |

SPURIOUS. LINE ABS_002 I | | |

-20 dBm- - - 1 1 20 dis |

Ul |
30 - | a0 dem {-
” M

" Lo e

PR Y W

&0 60 dBnr

Ry I

815.0 MHz. 3003 pes 9 MHz/ 844.0 MHz 829.0 MHz 3003 pts .1 MHz/ B60.0 MHz

2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 822.996 00 MHz -34.31 dBm -21.31 dB
823,000 MHz B24.000 MHz 200,000 kHz 823.78871 MHz -27.51 dBm -14.51 dB
824,000 MHz 544,000 MHz 100,000 kHz 830.78322 MHz 0.5 dBm -30.65 dB

[T o

11:07:24 AM 03/08/2023

2 Result Summa;

829.000 MHz
£49,000 MHz
850.000 Mz

843.000 MHz
850.000 MHz
860.000 MHz

830.90809 MHz
849.07842 MHz
850.104 90 MHz.

0.59 dBm
-29.74 dBm
-35.85 dBm

100.000 kHz
200,000 kHz
100.000 kHz

Ready

11:12:11 AM  03/09/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG2D2006C

Conducted Spurious Emission

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 2.10 B

Mode Auto Sweep

6L Ref Level 30.00dBm  Offset 2.10 4B

Mode Aulo Sweep SGL
Count 100/100 Count 100/100
1 Spuri ns
1t Che
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn 0din
10 -10
SPURIOUS_UNE_ABS_002 SPURIOUS_UNE |ABS_002
20 20
30 -30
40 dbm + - 40 e T T
50 e L 0 e L
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 815000 MHz 100.000 kHz 34.644 33 MHz -56.70 dBm -43.70 dB 30,000 MHz 815.000 MHz 100.000 kHz 30.501 50 MHz -56.49 dBm .49
860.000 MHz 1,000 GHz 100000 kHz 865.82604 MHz -58.84 dBm 4584 dB 860000 Mz 1.000 GHz 100.000 kHz 901.097 23 MHz -58.93 dBm 45.93 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89638 GHz -46.12 dBm 331248 1.000 GHz 3.000 GHz 1.000 MHz 2.98838 GHz -46.08 dBm 3.08 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.96380 GHz -43.24 dBm -30.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99540 GHz -43.31 dBm -30.31 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.48556 GHz -42.59 dBm -29.59 dB 7.000 GHe 91000 GHz 1.000 Mz 7.48881 GHz -42.62 dBm 29.62 dB.
N 2
09:59:24 A 03/09/2023

10:35:22 A 03/08/2023

Highest Channel

Ref Level 30.00dBm  Offset 2.10 B

Mode Auto Sweep

10:48:14 AN 03/08/2023

SGL
Count 100/100
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dBn
10
SPURIDUS_LINE | ABS_002
20
30
40 dBm - 1
50 et s L
30.0 MHz 48005 pts 897.0 MHz/ 9.0 GHz
2 Result Summan
30.000 MHz 815000 MHz 100.000 kHz 34.38267 MHz -56.78 dBm -43.78 dB
860.000 MHz 1,000 GHz 100.000 kHz 977.133 22 MHz -58.55 dBm -45.55 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.88213 GHz -46.11 dBm -33.11 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97980 GHz -43.30 dBm -3030 dB
7.000 GHz 9.000 GHe 1.000 MHz 7.49206 GHz -42.65 dBm -29.65 dB
Raady T 0

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT

Report No. : FG2D2006C

Frequency Stability
Test Conditions FR1 n26 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0003
40 Normal Voltage 0.0014
30 Normal Voltage 0.0049
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0047
PASS
-10 Normal Voltage 0.0018
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0029
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Battery End Point 0.0033
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A6 - 29 of 29

FAX . 886-3-328-4978



ee FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG2D2006C

FR1 n41 HPUE

<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n41 / 20MHz / DFT-S OFDM
Mod. P1/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.02 4.58 5.52 5.96 PASS
Mode FR1 n41 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.50 PASS
TEL : 886-3-327-3456 Page Number 1 A7 - 10of 49

FAX . 886-3-328-4978






